464-0771 FAX (051)462-2115

= Y Xp2015E 088 20
ANE&Z LA 20154 098 07¢

: () MlOIOIE 2

H &
A FHYE FHA M7 SEE 316, 45 15 1025 (8E5,
XA M)
Al & F:837| A0|02E Y NUE 7S YA
Al Z

ANEE= ool | AIRTE | Z10X| i AEUY
21HotE ; kNP - i 216.2 | QAZIRLHIAL (*
---------------------------------------- I S s
AIHO| AS0E ! = = 5 O|&RAS | ZIXEHIAL (**)

____________________________________________________________________________________________________________________________________________________________________

I
[&& 5= 5 mm/min
| &H|: SHIMADZU, UH-F1000kNX(Serial No.: 125105100018)

- HEVIE: QYA 22 2 AE 7 SE YRIE £2= oIS W, HESH 30| =

" HEXR E 6
* 2 & NEE(LH-SREX|FEIZAL
g 2 1.0l HEME 2Kt HAISH AR Y AleHo 2 ARet Zut2 M HA| XS0 thet S22 BE0HK| ¥,
MENMO| XIQE0l2 EH0|X|(www.kir.or.kr) £ QR codeZ &0l 7hsEHLIC
2. 0] §¥M= EBH, MN, 21 Y AER S22 AEE = gl2H, 8 0(219] AHEE UL
3. Ol XM= ZXp7L MAISH AL O 25t ARZNE a5t USLICH
4. 0] YN E HE(SE ZE)0 f85tH, ARE 2 MXt QIME/IIUR S AR HZLCt

Rim SHintks Geo Taetyo
M gels 7|EXUR - ME{
E-mail: hujiitzky@ktr.or kr Tel : 1577-0091(ARS ®—®@)

2015 09& 07

KTR ¢t2orerg oAl

Page: 1 of 1

. KTR-QP-T09-F01-02(05) KTR A4(210 X 297)



KTR 2asogesany
. KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
e1Eoks
Test Item : ol Test Method : SIEWNSIN

Sample : &¥7| A0|HZE Y& A5 #Sst A

Kﬁ 1 of Total 6 Page(s) L e
Al




KTR 2azegesmons
- KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
for  (ecis Test Method ©  IZIRHIA
Test ltem : JEp—— est Method : b

Sample : &47| A0|02Z T XIS 753 X

2 of Total 6 Page(s) e




KTR #agegegens
. KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
PARSEel
Test Item : Test Method : SIS
AHY HESHE

Sample : &27| A0|2I XA X5 FS53} &X|

Kﬁ 3 of Total 6 Page(s) SR
&




KTR 23zegegass
. KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
Test Item : Eeels Test Method : O| 2| RH|A|
est Item : AlEO] ROl est Method : 9|

Sample :  &&7| 240|022 YH XS TS YA

220

p MAX

200
180 /
160

140

120 /

100

AHE (kN
\

80

e
L1/

u] 50 100 150 200 250 300 350 400 450 500 540
Al 2t(sec)

(UHotE

54D

Ol

4 of Total 6 Page(s)




KTR 2asegemgams
El

KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
P Sl
Test Item : N Test Method : SIENYSIN

Sample :  £27| Q002 T Y XIS FS& |

0

(AEIO| HS0i% - QIFAIE X )

5 of Total 6 Page(s) g 2




KTR 2asogemsen
. KOREA TESTING & RESEARCH INSTITUTE

ATTACHMENT REPORT

Report No. :  TAP-024989 Test Completion Date : 2015. 09. 07.
. oFekE . &
Test Item : AlEO] E01E Test Method : SIENA N

Sample : &Y7| A0[H2E Y A5 #Sst YA

(A XSS - AN =)

6 of Total 6 Page(s)




